
OFFICIAL NOTICE AND AGENDA 

Notice is hereby given that the City of Stoughton Utilities Committee will hold a regular 

meeting on the date and at the time and location given below. 

Meeting of:  CITY OF STOUGHTON UTILITIES COMMITTEE 

Date/Time:  Monday, October 16, 2017 at 5:00 p.m. 

Location:  Edmund T. Malinowski Board Room, Stoughton Utilities Administration Office 

   600 South Fourth Street, Stoughton, Wisconsin 

Members: Mayor Donna Olson (Chair), Alderperson Matt Bartlett, Alderperson Michael 

Engelberger (Vice-Chair), Alderperson Pat O’Connor, Citizen Member David 

Erdman, Citizen Member John Kallas, Citizen Member Alan Staats 

AGENDA: 

CALL TO ORDER 

CONSENT AGENDA 

(All items are considered routine and will be enacted upon by one motion.  There will be no separate discussion of these items unless a 
[...]
Tyler S. Harding

Cory Neeley

Lead Journeyman Lineman

Donald L. Hanson

Scott S. Grady

Journeyman Lineman

Donna Olson

Mark A. Bakken

Wastewater Operator

Bryce A. Sime

Basic Certified Wastewater 

Operator

Erin N. Goldade

Collections Technician

Carol A. Cushing

Mayor
Common Council

Brian G. EricksonBrian R. Hoops

Assistant Utilities Director

Technical Operations Division Wastewater System Division Water System Division

Wastewater System Supervisor

Scott W. Gunsolus

Journeyman Lineman

Robert P. Kardasz, P.E.

Utilities Director

Certified Water Operator

Kent F. Thompson

Certified Water Operator

Kevin S. Hudson

Apprentice Lineman

Lead Certified Water Operator

Adam G. Frederick

Apprentice Lineman

Steven B. Hartman

Brian R. Scheel

Apprentice Lineman

Electric System Division

Apprentice Lineman

Jamin T. Friedl, CPA

Finance Manager

Sean O Grady

Operations Superintendent

Jesse D. Mowery

Phillip J. Zweep

Phillip O. Linnerud

MEUW Safety Coordinator

Andrew Paulson

WPPI Energy Services Rep.

Martin O. Seffens

Engineering Technician

Advanced Certified Wastewater 

Operator / Laboratory Technician

Operations Specialist

Brandi D. Yungen

Customer Service Technician

Andrew C. Ruder

GIS Analyst

Louis S. Rada

Accountant II

Billing & Metering Specialist

Shannon R. Gunsolus



 
600 South Fourth Street 

P.O. Box 383 
Stoughton, WI  53589-0383 

Serving Electric, Water & Wastewater Since 1886 

 

Date:    October 10, 2017    

To:      Stoughton Utilities Committee   

From:    Robert P. Kardasz, P.E. 

Stoughton Utilities Director 

Brian G. Erickson 

Stoughton Utilities Wastewater System Supervisor 

Subject:   Draft Wisconsin Department of Natural Resources (DNR) Wisconsin Pollutant 

Discharge Elimination System (WPDES) wastewater treatment facility permit 

 

Our current Wisconsin Pollutant Discharge Elimination System (WPDES) issued by the 

Wisconsin Department of Natural Resources (DNR) is scheduled to expire on June 30, 2019.   

Stoughton Utilities was notified by the DNR on July 19, 2016 that they intended to revoke our 

current permit and reissue it at the same time as the permits of several other permitees in our sub-

watershed.  The stated purpose of this action was to implement a coordinated adaptive management 

approach to complying with total phosphorus water quality based effluent limits (WQBELs).   

We received the draft of our proposed reissued WPDES permit on September 22, 2017.  This draft 

copy precedes the public notice of the proposed permit and related documents, and the DNR is 

requesting comments on factual inaccuracies in the permit and supporting documents.  We have 

submitted this draft to our engineering consultants for the review and comment. 

The next step in the permit reissuance will be a 30-day public notice and comment period.  It is 

anticipated that the reissued permit will have an effective date of January 1, 2018, and will remain 

in effect for a period of five years, expiring on December 31, 2022. 

Enclosed for your review is our initial response to the draft permit, a summary Permit Fact Sheet, 

and the draft WPDES permit. 

Encl. 



1

Brian Hoops

From: Carlson, Jane <Jane.Carlson@strand.com>
Sent: Monday, October 09, 2017 3:35 PM
To: Phillip.Spranger@wisconsin.gov
Cc: Garbe, Amy M - DNR; Robert Kardasz; Brian Erickson; Brian Hoops; 'kathyl@madsewer.org'
Subject: FW: Stoughton DRAFT Permit Documents for Fact Check Review
Attachments: Stoughton DRAFT Permit-09.pdf; Stoughton DRAFT Fact Sheet-09.pdf; Stoughton WQBEL - May 22, 

2017.pdf

Dear Phillip, 
 
I am writing on behalf of Stoughton Utilities. Thank you for the opportunity to review the draft permit. While we understand this 
was intended to be a fact‐check, we believe there are some requirements listed for adaptive management that do not align with 
the “facts” of the Yahara WINs adaptive management plan and the WDNR’s adaptive management technical guidance. We 
wanted to bring these to WDNR’s attention as early as possible in the process. 
 
1. The adaptive management plan indicates the WWTPs will meet the 0.6 mg/L interim limit by the end of the first permit term; 
please see Appendix 1. Stoughton Utilities’ capital improvements plan is based on the expected 5‐year compliance schedule. The 
primary method of phosphorus removal at the Stoughton WWTP is biological, which has variable performance; the 5‐year 
compliance schedule would be helpful so Stoughton Utilities can assess the ability to meet the 0.6 mg/L limit, secure funding, 
and design and construct a backup phosphorus removal chemical storage and feed system. 
 
2. We request the numeric load reduction requirements be removed from the WPDES permit (in two places) because they may 
set a precedent that has unintended consequences. For one thing, measurement of the load reductions is not straight‐forward 
and would be difficult to describe briefly in the permit. The code and guidance do not require that these numbers be included in 
the permit. Instead, we suggest the WDNR follow its guidance and only include in the permit a general statement about 
implementing the actions in the approved adaptive management plan. We think this is reasonable for this first permit term and 
would be best for all parties including the WDNR, since the adaptive management plan contains details on how and when to 
implement the load reductions and how performance will be measured. 
 
3. If the above no. 2. is not acceptable to WDNR, then we request a correction to the numeric load reduction requirements. The 
values shown in the draft permit are the load reductions listed in the adaptive management plan for the end of the last permit 
term. For this first permit term, the listed load reductions should be multiplied by 0.4 as described in the adaptive management 
plan. See Tables 26 and 27. A note on measurement of the load reductions may also need to be added if the numeric values are 
included in the permit. The plan discusses using a combination of modeling and monitoring to measure performance. 
 
In addition, please check the effluent pH ‐ ammonia limits table in the draft permit, as it is different than the one in the current 
permit. It looks like one of the columns shifted. We have not yet checked the administrative code to see which table is correct. 
We were also surprised to see monthly average ammonia limits in the draft permit since the WWTP design flow did not increase. 
We will review this and may submit comments on this or other items during the 30‐day public notice period. 
 
Sincerely, 
Jane 
 

 

 Jane Carlson, P.E., ENV SP  |  Senior Associate 
 Strand Associates, Inc.®   

 608.251.2129 ext.1041             
 jane.carlson@strand.com | www.strand.com 

  

Excellence in Engineering Since 1946. 
 
c: file Stoughton 1040.310 
 



 

Page 1 of 13 

Permit Fact Sheet 

General Information 

Permit Number:  WI-0020338-09-0 

Permittee Name: CITY OF STOUGHTON 

Address: 

City/State/Zip: 

700 Mandt Parkway                                                                                                                          

PO Box 383                                                                                                                           

Stoughton WI 53589 

Discharge Location: NEQ, SEQ , Section 8, T5N, R11E , Township of Dunkirk at 700 Mandt Parkway in the City 

of Stoughton Lat: 42º 54’ 37” Long: 89º 12’ 48” 

Receiving Water: Yahara River (Yahara River & Lake Kegonsa Watershed, LR06 – Lower Rock River Basin) in 

Dane County 

StreamFlow (Q7,10) 

(cfs): 
Ann Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec 

21 97 79 76 46 54 27 24 33 32 36 100 120 
 

Stream 

Classification: 

Warmwater Sport Fishery Community (WWSF) 

Design Flow(s) Daily Maximum  4 MGD 

Weekly Maximum 3.14 MGD 

Annual Average 1.65 MGD 

Significant Industrial 

Loading? 

B&G Foods, Inc., Color-Con and Uniroyal Global Engineered Products, LLC 

Operator at Proper 

Grade? 

Advanced facility with required subclasses: A1–Suspended Growth Processes; B–Solids 

Separation; C–Biological Solids/Sludges; P–Total Phosphorus; D–Disinfection; and L–

Laboratory. Multiple operators fully certified. 

Facility Description 
The City of Stoughton serves a population of approximately 13,000 people as well as several significant industries (see 

list above). This facility is a conventional activated sludge plant consisting of fine screening, grit removal, primary 

settling, and biological treatment including Bio-P removal, final clarification and UV disinfection. Waste sludge is 

thickened in a dissolved air flotation thickener before being combined with primary sludge and anaerobically digested. 

The digested sludge is dewatered on a gravity belt thickener before storage. Land spreading on Department approved 

farmland is the final disposal option for the stored bio-solids. Back up chemical is available to treat side streams (or the 

forward flow if necessary) for Phosphorus. The collection system for the City of Stoughton is a separate sewer system 

with no constructed overflow points. The City is also covered under a “no exposure certification” for storm water. The 

Department has found the City to be in substantial compliance with its current permit.  

The attached water quality based effluent limitation (WQBEL) recommendations by the Water Quality Bureau for this 

permit reissuance dated May 22, 2017 contains additional information regarding the discharge to the Yahara River. The 

WQBEL memo also include an outfall location map depicting the location of the Stoughton Wastewater Treatment Plant 

outfall. 

Proposed Permit Reissuance 
The Department anticipates an effective date of January 1, 2018 for the proposed permit. Therefore, to allow a full permit 

term of five years, the proposed permit’s expiration date is December 31, 2022. If the permit reissuance process takes 

more or less time than anticipated, the permit’s dates of effectiveness and expiration may be changed accordingly. 



 

Page 2 of 13 

Sample Point Designation 

Sample Point Designation 

Sample 

Point 

Number 

Discharge Flow, Units, and 

Averaging Period 

Sample Point Location, WasteType/sample Contents and 

Treatment Description (as applicable) 

701 1.066 MGD                             

(Average 7/1/14 to 6/30/17) 

Influent: 24-hour flow proportional composite sampler located prior 

to the mechanical bar screen. 

001 0.937 MGD                             

(Average 7/1/14 to 6/30/17) 

Effluent: 24-hour flow proportional composite sampler intake 

located in the disinfection channel prior to UV disinfection. Grab 

samples after disinfection prior to discharge to Yahara River. 

002 140 dry U.S. Tons                      

(Average 2014 – 2016) 

Class B, liquid, anaerobically digested, dissolved air flotation and 

gravity belt thickened, liquid biosolids. Representative samples are 

taken from the sludge storage tank. 

101 N/A In-plant Mercury: Collet a mercury field blank every day that 

mercury samples are collected at influent and effluent using the 

clean hands/dirty hands sample collection procedure from EPA 

method 1669. 

 

1 Influent - Proposed Monitoring 

Sample Point Number: 701- INFLUENT 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Flow Rate   MGD Continuous Continuous  

CBOD5  Mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

BOD5, Total   mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

Suspended Solids, 

Total 

  mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

Mercury, Total 

Recoverable 

  ng/L Quarterly 24-Hr Flow 

Prop Comp 

See subsection 1.2.1.1 in 

the permit for mercury 

monitoring requirements. 

Changes from Previous Permit and Explanation of Monitoring Requirements 

No Changes. Standard influent monitoring parameters and frequencies for a Major municipal treatment facility of this 

size. Quarterly influent mercury monitoring is required per NR 106.145(3)(a)2, Wis. Adm. Code, for municipal major 

WWTF’s with actual flows greater than 1.0 MGD. 

 



 

Page 3 of 13 

2 Inplant - Proposed Monitoring and Limitations 

Sample Point Number: 101- FIELD BLANK for Hg MONITORING 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Mercury, Total 

Recoverable 

  ng/L Quarterly Blank See subsection 2.2.1.1 in 

the permit for mercury 

monitoring requirements. 

Changes from Previous Permit & Explanation Monitoring Requirements 

No changes from previous permit. A mercury field blank shall be collected using the Clean Hands/Dirty Hands sample 

collection procedure excerpted from EPA Method 1669 for every day that mercury influent and effluent samples are 

collected.

3 Surface Water - Proposed Monitoring and Limitations 

Sample Point Number: 001- EFFLUENT to YAHARA RIVER 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Flow Rate   MGD Continuous Continuous  

CBOD5 Weekly Avg 33 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit in effect May through 

October annually. 

CBOD5 Weekly Avg 40 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit in effect November 

through April annually. 

CBOD5 Monthly Avg 25 mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

CBOD5 Weekly Avg 454 lbs/day 3/Week Calculated Limit in effect May through 

October annually. 

Suspended Solids, 

Total 

Weekly Avg 40 mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

Suspended Solids, 

Total 

Monthly Avg 30 mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

Suspended Solids, 

Total 

Weekly Avg 567 lbs/day 3/Week Calculated Limit in effect January, 

March, May, July, August, 

October and December 

annually. 

Suspended Solids, 

Total 

Weekly Avg 625 lbs/day 3/Week Calculated Limit in effect February 

annually. 

Suspended Solids, Weekly Avg 590 lbs/day 3/Week Calculated Limit in effect April, June, 



 

Page 4 of 13 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Total September and November 

annually. 

Suspended Solids, 

Total 

Monthly Avg 402 lbs/day 3/Week Calculated Limit in effect January, 

March, May, July, August, 

October and December 

annually. 

Suspended Solids, 

Total 

Monthly Avg 444 lbs/day 3/Week Calculated Limit in effect February 

annually. 

Suspended Solids, 

Total 

Monthly Avg 419 lbs/day 3/Week Calculated Limit in effect April, June, 

September and November 

annually. 

pH Field Daily Min 6.0 su 3/Week Grab  

pH Field Daily Max 9.0 su 3/Week Grab  

Dissolved Oxygen Daily Min 6.0 mg/L 3/Week Grab Limit in effect May through 

October annually. 

Fecal Coliform Geometric 

Mean - 

Monthly 

400 #/100 ml 2/Week Grab Limit in effect May through 

October annually. 

Fecal Coliform Geometric 

Mean - Wkly 

780 #/100 ml 2/Week Grab Limit in effect May through 

October annually. 

Nitrogen, Ammonia 

Variable Limit 

  mg/L 3/Week 24-Hr Flow 

Prop Comp 

Using the daily effluent pH 

result, look up the daily 

maximum variable 

ammonia limit from the pH 

dependent table at 

subsection 3.2.1.2 in the 

permit. Report the variable 

limit in the Nitrogen, 

Ammonia Variable Limit 

column of the eDMR. 

Nitrogen, Ammonia 

(NH3-N) Total 

Daily Max - 

Variable 

 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Report the daily maximum 

Ammonia result in the 

Nitrogen, Ammonia (NH3-

N) Total column of the 

eDMR. Compare to daily 

maximum variable 

ammonia limit to determine 

compliance. 

Nitrogen, Ammonia 

(NH3-N) Total 

Monthly Avg 18 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit in effect October 

through March annually. 



 

Page 5 of 13 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Nitrogen, Ammonia 

(NH3-N) Total 